
ALIGNS 
AGAINST 
FENDER 

SUPPORT 

11/ CORSA 
RUBBER GROMMET 

O'LEF0.-7,2b:DG-qROLA_Oz=5 - 5©)1.-6E 

FILTER BOX 

(4) 6 MM-25 MM BOLTS 
(4) 1/4' LOCK WASHERS 

(4) 1/4' X 7/8' FENDER WASHERS 

FILTER BOX LID 

U 

ACCESSORY 
OPENING 

rl— — — — — 

POWERCORE 
0 FILTER 

W/CLAMP 

I 	 

/ 	4 MM X 12 	\ 
// STEEL SCREWS \ 

/ 	V V 
FACTORY 

MAF SENSOR 

FACTORY 
0—RING 

#060 CLAMP 
FILTER BOX ADAPTER 
(3) 10/32' X 5/8' BOLTS 
(3) #10 LOCK WASHER 
(3) #10 WASHER 
CORSA FILTER BOX ADAPTER 

3/8' X 10' 
BREATHER 

HOSE 

#072 
CLAMP 

Ti 

FILTER BOX 
ADAPTER 

#060 	 CORSA AIR 
CLAMP 	 FLOW DUCT 

4' X 3' 
HUMP HOSE 

(5) 1/4'-20 TRUSS HEAD SCREWS 
(5) 1/4' RUBBER WASHERS 

CORSA PERFORMANCE 

PART 	NO.: 	44906 

INSTALLATION INSTRUCTIONS 

TECH SUPPORT: (800) 486-0999 
\ds/ \\/ W.CORSAPERFORMANCECOM 

44906 PARTS LIST 

1 CORSA FILTER BOX 1 4' X 3' HUMP HOSE 1 CORSA RUBBER GROMMET 

1 CORSA FILTER BOX LID 2 #060 CLAMPS 1 3/8' X 10' BREATHER HOSE 

1 CORSA FILTER BOX ADAPTER 1 #072 CLAMP 2 4 MM X 12 SS SCREWS 

1 CORSA AIR FLOW DUCT 4 6 MM-25 BOLTS 3 #10 LOCK WASHERS 

1 RAM FILTER W/CLAMP 3 10/32' X 5/8' BOLTS 3 #10 WASHERS 

5 1/4'-20 TRUSS HEAD SCREWS 4 1/4' X 7/8' FENDER WASHERS 

5 1/4' RUBBER WASHERS 4 1/4' LOCK WASHERS 

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE 

Rely only on high-grade air intake parts offered on our virtual shelves. 

https://www.carid.com/corsa/
https://www.carid.com/air-intakes.html

	Page 1

